
 Page 1 of 19

EVANSTON UTILITIES DEPARTMENT 
Study / Training Guide for  

Water Production Water Worker I 
 
General Description of Water Treatment Plant 
The water from Lake Michigan, which is the source of water for the Evanston 
Treatment Facility, must first be treated for use as a potable drinking water 
supply.  The steps in this treatment process are as follows and please refer to the 
drawing titled Figure 1 at the end of this section as well: 
 
1. INTAKE SYSTEM 
Water is drawn from Lake Michigan through three large intake pipes at a depth of 
approximately 28 feet.  Chlorine is also fed into the head of the intakes for the 
control of zebra and quagga mussels, small mollusks that can plug intake 
structures. 
 
2. SUCTION WELLS 
Lake water flows by gravity through the intake pipes into three suction wells.  
Activated carbon is added when needed in the suction wells for longer contact 
with the water to remove taste and odor.  
 
3. LOW LIFT PUMPS 
Six electric centrifugal pumps are provided to lift the water from the lake to a level 
that it can flow by gravity through the treatment plant at a total pumping capacity 
of 135 million gallons per day.  Four of the units have auxiliary natural gas engine 
drives for emergency operation in case of a power failure, providing 75 million 
gallons per day (MGD) of emergency capacity. 
 
4. FLASH MIX BASIN 
This is a concrete tank with a vertical mixing paddle and is the point where 
treatment begins as liquid aluminum sulfate, polymer, chlorine and fluoride are 
added to the raw water and mixed. The chlorine is for disinfection and oxidation 
of organic materials.  The aluminum sulfate and polymer are added to form a 
precipitate or floc in the water which causes the suspended solids to settle out as 
sludge.  Fluoride is added to help reduce the incidence of dental decay. 
 
5. CHEMICAL FEEDERS 
The chemical feeders supply accurately measured amounts of liquid chemicals 
based on raw water quality and pumpage rates to be sure the proper amounts of 
chemicals are fed into the water. 
 
6. SLOW MIX BASIN 
The water next flows to the slow mix basins which are large chambers containing 
slow moving horizontal paddles. It is here that the chemicals are mixed and the 
floc increases in size before entering the settling basins.   
 
 
 



 Page 2 of 19

 
7. SETTLING BASINS 
Upon leaving the slow mix basins, the water enters the four large settling basins 
which have a total capacity of 14,330,000 gallons. It takes from 4 to 8 hours for 
the water to flow through the settling basins.  In this process over 90% of all 
suspended impurities are removed.  
 
8. BASIN SLUDGE DRAIN 
The sludge is cleaned from the settling basins twice per year and is pumped 
through an 8" force main into a large interceptor sewer to be treated by the 
Metropolitan Water Reclamation District of Greater Chicago at their local 
facilities. 
 
9. FILTERS 
The water next flows to the rapid sand filters where the last traces of turbidity and 
bacteria are removed. There are 24 filters operating in parallel for a total rated 
capacity of 108 million gallons per day. The filters are constructed in shallow 
concrete tanks with an under-drain system at the bottom, followed by filter sand 
and then topped off with anthracite coal. When clogged, the filters are 
backwashed by reversing the flow for about 8 minutes. 
  
10. DETENTION BASIN 
The detention basin was designed to collect all of the filter wash water and stop it 
from going back into Lake Michigan.  The wash water is recycled back into the 
incoming raw water at approximately 10% of total raw water intake. A 700 gpm 
pump discharges the sludge to the basin sludge drain described in Step 8. 
 
11. CLEAR WELLS AND UNDERGROUND STORAGE 
Clear well reservoirs beneath the filters and an underground storage tank provide 
9,500,000 gallons of reserve storage from which the distribution system is 
supplied. Before entering the reservoirs, a final post chemical treatment of 
chlorine is added when needed along with a blended phosphate corrosion control 
compound. 
 
12. HIGH LIFT PUMPS 
Eight centrifugal pumps, with a total capacity of 147 MGD, supply water pressure 
at 50 to 65 pounds per square inch to the distribution system.  Five of the units 
are equipped with auxiliary natural gas engine drives for emergency operation in 
the event of a power failure, providing 87 MGD emergency capacity. 
 
13. ELEVATED STORAGE AND REMOTE BOOSTER STATIONS 
The Evanston distribution system contains two standpipes with remote booster 
pumps.  The southwest standpipe can store up to 5.0 million gallons and the 
northwest standpipe up to 7.5 million gallons.  A 5.0 million gallon standpipe and 
a 5.0 million gallon surface reservoir, both with remote booster pumps, are 
located in Skokie. The standpipes float on the system and tend to level out peak 
loads, pressure fluctuations, and provide a reservoir for emergencies. 
 



 Page 3 of 19

 
SAFETY 
The work performed by the Water Production Water Worker I requires some 
knowledge of working safely.  The following information is a broad outline of 
these procedures. 
 
 
Confined Space 
A confined space has limited openings for entry or exit, is large enough for 
entering and working, and is not designed for continuous worker occupancy. 
Confined spaces include underground vaults, tanks, storage bins, manholes, pits, 
underground utility vaults and pipelines. See 29 CFR 1910.146. 
 
Confined spaces are categorized as non-permit required or permit required.   

Non-Permit-required confined spaces are confined spaces that have none 
hazards listed below in the Permit required confined spaces. 

Permit-required confined spaces are confined spaces that: 

� May contain a hazardous or potentially hazardous atmosphere. 
� May contain a material which can engulf an entrant. 
� May contain walls that converge inward or floors that slope downward and 

taper into a smaller area which could trap or asphyxiate an entrant. 
� May contain other serious physical hazards such as unguarded machines 

or exposed live wires. 
� Must be identified by the employer who must inform exposed employees 

of the existence and location of such spaces and their hazards. 

What to Do 

� Do not enter permit-required confined spaces without being trained and 
without having a permit to enter. 

� Review, understand and follow City of Evanston procedures before 
entering permit-required confined spaces.   Know how and when to exit. 

� Before entry, identify any physical hazards. 
� Before and during entry, test and monitor for oxygen content, flammability, 

toxicity or explosive hazards as necessary. 
� Use fall protection, rescue, air-monitoring, ventilation, lighting and 

communication equipment according to entry procedures. 
� Maintain contact at all times with a trained attendant either visually, via 

phone, or by two-way radio. This monitoring system enables the attendant 
and entry supervisor to order you to evacuate and to alert appropriately 
trained rescue personnel to rescue entrants when needed. 

 

 



 Page 4 of 19

Ladder Safety 
Falls from portable ladders (step, straight, combination and extension) are one of the 
leading causes of occupational fatalities and injuries. 

� Read and follow all labels/markings on the ladder. 
� Avoid electrical hazards! – Look for overhead power lines before handling a 

ladder. Avoid using a metal ladder near power lines or exposed energized 
electrical equipment. 

� Always inspect the ladder prior to using it. If the ladder is damaged, it must be 
removed from service and tagged until repaired or discarded. 

� Always maintain a 3-point (two hands and a foot, or two feet 
and a hand) contact on the ladder when climbing. Keep your 
body near the middle of the step and always face the ladder 
while climbing (see diagram). 

� Only use ladders and appropriate accessories (ladder levelers, 
jacks or hooks) for their designed purposes. 